

試驗報告

報告編號: DK-16-00497X 頁 數:1 OF 3 報告日期: 105年 06月 03日

委託單位: 上海美堅克實業有限公司

址: 上海浦東新區祝橋鎮星火村小橋 514號 地

本實驗室依照委	託單位之要求,根據委託單位所提供之樣品進行試驗,結果如下		
樣品名稱:	Ind Hex Flange Head Self Drilling Screw (附圖 1~2)		
產品型號:	#12-14×25; #12-14×68		
產品顏色:	銀色 Class 3		
訂單編號:	PS140601		
試件數量:	共2組,#12-14×25:4支、#12-14×68:3支		
送驗單位:	寶薰股份有限公司		
收件日期:	105年04月13日		
試驗日期:	105年04月14日~105年05月26日		
試驗名稱:	鹽水噴霧試驗		
試驗方法:	AS 2331.3.1-2001		
試驗時間:	1000小時 (依客戶要求)		
備 註:	1.以上資料由顧客提供(收件及試驗日期除外)		
2.除非另有說明,此報告結果僅對測試之樣品負責			
未經本公司事先書面同意,此報告不可部分複製			

測 試 結 果:

觀測結果

兩組試件表面無生銹產生 (附圖 4~7)

鹽霧試驗測試環境條件:

	1		1 2
7.試驗室溫度 (℃)	35±2	8.試驗液比重	1.031~1.03
5.供給空氣 (bar)	0.96	6.試驗液 pH 值	6.8~6.9
3.鹽液濃度	50g/L	4.噴霧量 (ml/hr/80cm ²)	1.8~1.9
1.試驗液使用之鹽	一級試藥級	2.試驗液使用之水	蒸餾水



7001

本報告若有提供規範值時,該規範值僅供參考,合格之判定以委託單位實際要求為準。

 中報告右有荻供規範値時,該規範包律供参考, 合格之利定以会記単位質除要求為準。
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in the without per writen permission of the Company. 除非另有說明,此報告編果僅對測試之樣品負責。本報告未經本公司書面許可,不可部份複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's beresponsibility is to its Client and this document be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
TWA 7 9 7 5 7 1 5